
 

 

 

 

 

 

 

Water Environment Services 

Biosolids 
Management Plan 

 

 
March 2016 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Clackamas County Service District #1 

Tri-City Service District 

 



Water Environment Services – Biosolids Management Plan     Page i  

Contents 

List of Figures .......................................................................................................................................... ii 
List of Tables ........................................................................................................................................... ii 
List of Acronyms and Abbreviations ...................................................................................................... iii 
[...]
BSMP Biosolids Management Plan 
CAS  Conventional Activated Sludge 
CCSD #1 Clackamas County Service District No. 1 
CFR  Code of Federal Regulations 
CFU Colony Forming Units 
DAFT Diffused Air Flotation Thickener 
DEQ Oregon Department of Environmental Quality  
EPA  United States Environmental Protection Agency  
ft   feet 
GIS   Geographic Information System  
gpm gallons per minute 
GPS  Global Positioning System 
IMD Internal Management Directive  
kW  kilowatts 
MBR membrane bioreactor  
MGD million gallons per day  
mm  millimeter 
MPN Most Probable Number 
NPDES National Pollutant Discharge Elimination System 
OAR Oregon Administrative Rules 
OERS Oregon Emergency Response System 
OSU Oregon State University 
PAN plant available nitrogen 
Plants WES wastewater treatment plants 
RAS  return activated sludge 
RBC  rotating biological contactor 
RM  river mile 
RST   Rotating Screen Thickener  
scfm standard cubic feet per minute  
STP  Sewage Treatment Plant  
TCSD Tri-City Service District 
TS  total solids 
UV  ultraviolet 
WAS waste activated sludge 
WES Water Environment Services 
WPCP Water Pollution Control Plant 
WRRF Water Resource Recovery Facility 

 
 



 

Water Environment Services – Biosolids Management Plan  
Page | 1 

Executive Summary 

Clackamas County Water Environment Services (WES) provides wastewater management services to over 
150,000 people in two wastewater treatment Districts in Clackamas County, Oregon and operates four 
wastewater treatment plants; three of these plants produce biosolids. 

 
The Tri-City Service District (TCSD) includes the Tri-City Water Pollution Control Plant (WPCP) located in 
Oregon City, serving the cities of Gladstone, Oregon City, and West Linn. 

 
Clackamas County Service District No. 1 (CCSD #1) includes the Kellogg Creek WRRF (formerly known as the 
Kellogg Creek WPCP) located in Milwaukie, serving Happy Valley, unincorporated North Clackamas County and 
wholesale customers in the City of Milwaukie and Johnson City, as well as the Hoodland Sewage Treatment 
Plant (STP), located in Welches serving the Mt. Hood Recreational Corridor of Clackamas County.  The Boring 
STP serves the community of Boring.  

 
Clackamas County WES operates the plants on behalf of the two districts, including a biosolids management 
program that produces a Class B biosolids product. Biosolids processed in the plants’ digesters are currently 
hauled and land applied on agricultural lands in Clackamas and Sherman Counties. Pathogen and vector 
attraction reduction of the Class B biosolids are accomplished through aerobic and anaerobic digestion. 

 
This Biosolids Management Plan (BSMP) provides information about how the Class B program is operated, as 
well as monitoring and testing data to document product quality. The BSMP addresses the requirements set 
forth in Oregon Administrative Rules (OAR) Chapter 340, Division 50 and Title 40 Code of Federal Regulations 
(CFR) Part 503. 

 
 



 

Water Environment Services – Biosolids Management Plan  
Page | 2 

Section 1: Introduction 

Biosolids are the nutrient-rich organic materials resulting from the treatment of domestic sewage at 
wastewater treatment plants. Solids removed from the wastewater treatment process are stabilized resulting 
in reduced pathogens and minimized odors, forming a safe, beneficial product. Biosolids can be applied as a 
soil amendment to improve and maintain productive soils and stimulate plant growth.  Biosolids are 
classified into two general categories Class A and Class B. Water Environment Services (WES) currently 
operates a Class B biosolids beneficial use program via agricultural land application. 

 
Class B regulatory requirements ensure pathogens in biosolids have been reduced to levels that protect 
public health and the environment and include certain restrictions for crop harvesting, grazing animals and 
public contact for all forms of Class B biosolids. As is true of their Class A counterpart, Class B biosolids are 
treated in a wastewater treatment facility and undergo heating, digestion or increased pH processes before 
leaving the wastewater treatment plant. Unlike Class A, Class B biosolids cannot be bagged or marketed to 
the public for application to gardens, landscapes or other public uses. Rather, Class B biosolids are typically 
land applied to agricultural sites under permits issued by the Oregon DEQ that include restricted public access. 
When managed in this way, biosolids land application provides beneficial reuse or recycling of nutrients and 
organic matter. This is one of the many ways wastewater treatment plant staff contributes to a better 
environment for Oregon. WES anticipates continuing to primarily manage its Class B biosolids by hauling to 
approved sites for land application in western and eastern Oregon supplemented by thermal conversion 
options which are classified as a non-agricultural beneficial use1. 

 
Biosolids are regulated by both the United States Environmental Protection Agency (EPA) and Oregon 
Department of Environmental Quality (DEQ) to ensure quality standards are met. EPA’s regulations can be 
found in Title 40 Code of Federal Regulations (CFR) Part 503 and are adopted by reference in the Oregon 
Administrative Rules (OAR) Chapter 340 Division 50. The regulations address pollutant concentrations, 
pathogen content, odor potential and basic operational practices. Beneficial reuse of biosolids has long been 
preferred over historical disposal practices such as incineration or landfilling. Land application practices and 
marketable biosolids products are encouraged by state and federal regulatory authorities as an alternative to 
disposal. Numerous publications from the EPA and regional academic institutions such as Oregon State 
University (OSU), Washington State University, and University of Washington provide valuable information 
regarding biosolids management practices. DEQ’s December 2005 biosolids guidance entitled, 
“Implementing Oregon’s Biosolids Program Internal Management Directive” (Biosolids IMD) provides very 
useful information for permit writers and the public regarding how Oregon administers the biosolids 
regulations. 

 
This Biosolids Management Plan (BSMP) outlines treatment practices, monitoring, beneficial use practices 
(land application) and methods of operation for WES’ biosolids program. The BSMP addresses the 
requirements set forth in Oregon’s OAR Chapter 340 Division 50 and EPA’s Title 40 CFR Part 503. The BSMP, 
as well as Site Authorizations, are considered to be components of WES’ National Pollutant Discharge 
Elimination System (NPDES) permits and subject to approval and enforcement by DEQ. 

 
Any BSMP modifications require DEQ approval in accordance with OAR 340-0031(3) and are subject to public 
notice if any land application elements are modified. Modifications may include, but are not limited to 

                                                           
1 Emerging Technologies for Biosolids Management, EPA Number: 832R06005 

http://water.epa.gov/scitech/wastetech/upload/2007_04_24_mtb_epa-biosolids.pdf 

http://water.epa.gov/scitech/wastetech/upload/2007_04_24_mtb_epa-biosolids.pdf


 

Water Environment Services – Biosolids Management Plan  
Page | 3 

changes in biosolids quality, treatment processes, and beneficial use or disposal practices. New land 
application sites are submitted to DEQ for approval on a case by case basis.   
 
The BSMP is intended to satisfy NPDES requirements for the following three WES wastewater treatment 
plants: 

 
NPDES Permit for the Tri-City WPCP 
NPDES Permit Number: 101168 
File Number: 89700 
Contact Title: Michael Trent 
Contact Phone: (503) 557-2804 
Plant Telephone Number: (503) 557-2801 

 
NPDES Permit for the Kellogg Creek WRRF 
NPDES Permit Number: 100983 
File Number: 16590 
Contact Title: Doug Rumpel  
Contact Phone: (503) 975-1363 
Plant Telephone Number: (503) 794-8050 

 
NPDES Permit for the Hoodland STP 
NPDES Permit Number: 100962 
File Number: 39750 
Contact Title: Doug Rumpel 
Contact Phone: (503) 975-1363 
Plant Telephone Number: (503) 622-5350 

 
NPDES Permit for the Boring STP 
NPDES Permit Number: 100968 
File Number: 16592 
Contact Title: Doug Rumpel 
Contact Phone: (503) 975-1363 
Plant Telephone Number: (503) 622-5350 



 

Water Environment Services – Biosolids Management Plan  
Page | 4 

Section 2: Wastewater Treatment Facilities 

The following sections describe the standard operating processes at the four WES operated wastewater 
treatment plants (Plants). 

2.1 Tri-City WPCP 

2.1.1 Liquids Processing 

WES operates an activated sludge and Membrane Bioreactor (MBR) facility at the Tri-City WPCP located 
at 15941 S. Agnes Avenue, Oregon City, OR 97045 in Clackamas County. The Tri-City WPCP became 
operational in 1986. The MBR portion of the WPCP became operational in 2011. Treated effluent is 
discharged year round to the Willamette River at river mile (RM) 25.5. The designed average dry weather 
flow (ADWF) for the WPCP is 11.9 million gallons per day (MGD). Actual flows during the 2014 dry season 
averaged 9.2 MGD and during the wet season averaged 14.3 MGD.  The peak design flow capacity is 68.6 
MGD, although at that flow, approximately 35.2 MGD would receive secondary treatment and the 
remainder would receive primary treatment and disinfection. The ADWF for the MBR is 4.0 MGD with a 
peak hour of 10.0 MGD. The origin of the wastewater processed is 92 percent domestic and commercial 
sources, and 8.0 percent industrial sources. 

 
The unit processes of the current plant consist of an influent pump station, course screening, aerated grit 
removal, primary treatment, conventional activated sludge treatment (aeration, secondary clarification, 
and chemical disinfection),  membrane bioreactor treatment (intermediate pumping, fine screening,  
hollow fiber membrane trains, ultraviolet (UV) disinfection). An overview of the treatment process is 
illustrated in Figure 1. 

2.1.1.1 Influent Pump Station 

The wastewater enters the Tri-City WPCP through the influent pump station, where two 5,000 gallon per 
minute (gpm) (7.2 MGD) variable speed pumps and three 12,500 gpm (18 MGD) variable speed pumps 
are operated. 

2.1.1.2 Pretreatment and Primary Treatment 

Pretreatment is accomplished by the headworks and primary clarifiers. The headworks provide screening 
and grit removal.  The influent is screened with four bar screens to remove materials such as rags, plastic 
and large debris: 

 one 4 feet wide (10.4 MGD) mechanically cleaned bar screen with 5/8 inch spacing 

 one 7 feet wide (25 MGD) mechanically cleaned bar screens with 3/8 inch spacing   

 one 7 feet wide (25 MGD) mechanically cleaned bar screen with 5/8 inch spacing 

 one 7 feet wide (25 MGD) manually cleaned bar screen with 5/8 inch spacing 
 



 

Water Environment Services – Biosolids Management Plan  
Page | 5 

 

Figure 1  Tri-City WPCP Operations Diagram 



 

Water Environment Services – Biosolids Management Plan  
Page | 6 

All of the mechanical bar screens will be changed to 3/8 inch spacing as projects develop.  This is being 
done to improve removal of unwanted material in the process. The screened material is conveyed to a 
hopper, where the material is transferred to trucks and transported to a solid waste landfill approved to 
receive this material. 

 
Parshall flumes measure the volume of influent flow that passes from the screens to the aerated grit 
basins. Two 55,023 gallon aerated grit basins operate with three minute detention times up to 50 MGD. 

 
Settled grit is pumped as slurry to hydrocyclone degritters and classifiers for dewatering. The grit is 
washed in grit washers and removed for disposal to an approved solid waste landfill. 

 
After grit removal, the influent flows to six 125 feet by 20 feet primary clarifiers (labeled primary 
sedimentation basins in the figure) with average side water depth of 11 feet. Flow to the clarifiers is 
controlled by sluice gates. Primary solids are pumped to anaerobic digesters and scum is skimmed from 
the clarifier surface, dewatered then pumped to the anaerobic digesters. 

2.1.1.3 Conventional Activated Sludge Secondary Treatment 

The conventional activated sludge (CAS) secondary treatment system consists of four aeration basins and 
two secondary clarifiers. The four aeration basins are 639,000 gallons each and the two secondary 
clarifiers are 1,938,000 gallons per unit. In 2001, three anoxic zones and an automated dissolved oxygen 
control system were installed in the aeration basins. In 2010-2011, high-speed Turbo-blowers and fine 
pore dome diffusers were installed to make the air system more efficient. Internal pumping re-circulation 
capacity in the aeration basins was increased by a factor of four by installing the new pumps. Motorized 
gates were installed in the anoxic zone walls to restore step-feed capabilities to the aeration basins. 

 
Flows then proceed to two 120-foot diameter secondary clarifiers with side water depths of 18 feet. 
Secondary solids are thickened by gravity belt thickeners and sent to anaerobic digestion. Secondary scum is 
pumped to the head of the primary clarifiers for removal and primary treatment. 
 
The secondary effluent is disinfected prior to discharge. Contact time is provided by two 274,500 gallon 
contact basins. In 1995, a dechlorination system using sodium bisulfite was added.  In December 2014, a 
full-scale pilot project using Peracetic Acid (PAA) was implemented for secondary effluent disinfection.  
The PAA is introduced at the head of the chlorine contact basins. If the pilot is successful, chlorination 
and dechlorination will be discontinued and PAA will be used for disinfection of the secondary effluent. 

2.1.1.4 MBR Secondary Treatment 

Primary effluent is pumped from the primary effluent channel to the MBR fine screens for additional 
pretreatment. Three pumps are available for operation. One pump is 3500 gpm (5.0 MGD) and two are 
6950 gpm (9.9 MGD). 

 
Two fine screens have 2 millimeter (mm) perforated screen panels which can process up to 15 MGD each. 
The fine screens are a self-contained screening system which effectively captures and transports 
undesirable materials to a sluice conveyor for disposal. The screened primary effluent flows by gravity to 
the MBR aeration basin. 
 
The MBR secondary treatment system consists of one aeration basin and four membrane trains. The 
aeration basin has one deox zone, three anoxic zones and four aerobic zones. The aerobic zones are 



 

Water Environment Services – Biosolids Management Plan  
Page | 7 

equipped with dome diffusers. Mixed liquor flows by gravity to the MBR trains. Each MBR train has nine 
cassettes with space for one more cassette. The cassettes are submerged in the mixed liquor. Pumps 
create a slight vacuum on the hollow fibers of each cassette which allows clean water to pass through, 
but not particulate material including bacteria. The hollow fibers are kept clean by air scouring and 
periodic chemical cleans. The filtrate is then pumped to the UV disinfection process before being 
discharged. 

2.1.2 Solids Stabilization Process 

Anaerobic digesters receive and digest the waste solids generated at the Tri-City WPCP. Primary and 
secondary solids and primary scum are pumped directly to the digesters for stabilization. A more detailed 
description of the biosolids production process is described below. 
 
Primary solids are pumped from the sludge hoppers at the primary clarifiers to the anaerobic digesters 
through a common sludge line by air-operated diaphragm pumps.  This maximizes the primary sludge 
solids concentration to between four and six percent total solids.   Waste activated sludge (WAS) is 
pumped from the secondary clarifier or MBR process to the gravity belt thickeners (GBTs).  The GBTs 
thicken the WAS to between five and six percent total solids.  The thickened primary and WAS are then 
[...]
Construction of the biosolids storage building was completed in 2011. The building is designed for storage 
of dewatered biosolids, as needed, to optimize biosolids management and ensure that site authorization 
requirements for land application are maintained. 

 
The biosolids storage building is a fabricated metal building approximately 100 feet by 60 feet by 17 feet 
with a concrete floor, a roof with access doors for truck loading and floor drains that direct runoff and 
wash water back into the WPCP. A front-end loader is used for moving biosolids within the building, 
moving separation barriers, and loading trucks destined for land application sites. The building is not 
equipped with a mechanical odor control system but is designed to accept retrofitting with an odor control 
system if needed.   

 
Tri-City WPCP dewatered biosolids that are not transported directly to DEQ authorized land application 
sites can be placed in the storage building.  If the facilities are not required for back-up use by Tri-City 
WPCP, Kellogg Creek WRRF may utilize the facilities.  Moveable barriers are used as needed to assure 
separation of Kellogg Creek WRRF and Tri-City WPCP biosolids kept in storage. The storage building design 
is intended to provide at least one week of storage capacity for Tri-City WPCP dewatered biosolids. 
When empty, the building will be cleaned as needed to assure good housekeeping.  

2.1.5.2 Back-up Centrifuge and Day Tanks 

The skid-mounted centrifuge system is designed to provide the Tri-City WPCP with redundancy for their 
existing centrifuge dewatering facility. As needed, the skid-mounted centrifuge will also dewater 
biosolids from Kellogg Creek WRRF.  

 
Two 35,000 gallon day tanks support the skid-mounted centrifuge system. Liquid biosolids are placed into 
these tanks and gradually fed into the skid-mounted centrifuge. Each day tank can receive biosolids from 



 

Water Environment Services – Biosolids Management Plan  
Page | 9 

either the Tri-City WPCP or the Kellogg Creek WRRF. Contents are identified by signage and other 
operational controls. Sources will be processed and stored separately. 

 



 

Water Environment Services – Biosolids Management Plan  
Page | 10 

 

Figure 2  Tri-City WPCP Solids Flow Diagram 



 

Water Environment Services – Biosolids Management Plan  
Page | 11 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Water Environment Services – Biosolids Management Plan  
Page | 12 

2.2 Kellogg Creek WRRF 
 

2.2.1 Liquids Processing 

WES operates the Kellogg Creek WRRF, a conventional activated sludge treatment facility located at 
11525 SE McLoughlin Blvd., Milwaukie, OR in Clackamas County. Treated effluent is discharged year-
round to the Willamette River at RM 18.5. The designed ADWF is 10.0 MGD. Actual flows during the year 
2014 dry season averaged 5.5 MGD and the average wet season averaged 8.1 MGD. The origin of the 
wastewater processed is 97.3 percent domestic and commercial sources, and 2.7 percent industrial 
sources.   

 
The plant was constructed in 1973-1974 and became operational in August 1974. The Kellogg Creek WRRF site plan is 

shown in  

Figure 3. Incoming raw sewage is lifted 40 feet from the main interceptor in the influent pump station 
consisting of four pumps (three at 200 horsepower and one at 125 horsepower) to the headworks. From 
the headworks, the sewage flows through two 3/8 inch bar screens and a non-aerated grit chamber. The 
flow splits between two primary clarifiers and continues to four aeration basins. From there, the flow 
travels to two secondary clarifiers. Waste activated sludge is pumped from the secondary clarifiers to the 
Diffused Aeration Flotation Thickener (DAFT) in the solids building to thicken and remove the solids. The 
liquid from there is returned to the headworks. Return activated sludge (RAS) is also pumped 
(approximately 40 percent of flow) from the two secondary clarifiers back to the beginning of the 
aeration basins. The flow from the secondary clarifiers then travels to the chlorine contact chamber and 
out through two UV disinfection channels. From there, it enters an outfall pipe that discharges to the 
Willamette River at a depth of approximately 42 feet.  The current outfall is scheduled to be improved in 
2016 with work beginning in July of that year.  During that effort, the current outfall’s single port 
diffuser will be replaced with a multiport diffuser that consists of seven ports and the outfall will be 
extended 200 feet from the river bank reaching a new depth of approximately 65 feet.   

2.2.2 Solids Processing 

The conventional anaerobic digestion facilities at the Kellogg Creek WRRF were constructed in 1986-1987 
and became operational in March 1987. The digestion facilities are nearly identical to the current 
facilities at the Tri-City WPCP. 

 
Primary solids are pumped from the bottom of each primary clarifier to the anaerobic digesters. WAS is 
pumped from the secondary clarifier to the dissolved air flotation thickener (DAFT). This unit concentrates 
solids in the sludge and recycles the discharge back to the plant wastewater influent. The thickened WAS 
is pumped to the anaerobic digesters. Scum, from the primary clarifiers and secondary clarifiers, is 
pumped directly to the DAFT. 

 
Two heated anaerobic digesters, each having an inside diameter of 65 feet and a maximum side water 
depth of 41 feet, are provided for digestion and storage. The volume of each digester is about 1,017,000 
gallons. The active digestion volume is about 1,418,200 gallons with the other volume dedicated to liquid 
storage, grit and scum accumulation and gas storage. Hydraulic detention time exceeds the regulatory 
guideline of 15 days. Solids storage detention time at design conditions ranges from 5 -20 days 
depending on the extent that recuperative thickening is performed. Digester mixing is done with a 
Vaughan© chopper pump in digester #2 (primary).  Each digester is equipped with a sludge grinder which 



 

Water Environment Services – Biosolids Management Plan  
Page | 13 

shreds material in re-circulated sludge. Primary clarifier sludge is ground before it enters the primary 
digester.  Anaerobic digestion is done in the mesophilic treatment range, of approximately 96-101°F. 

 
Anaerobically digested biosolids can be recuperatively thickened by the use of a Rotary Drum Thickener 
(RDT). The use of this thickening is dependent upon digester levels and ammonia concentration for the 
recycle stream. Once the biosolids have been thickened, they are returned to the digester. The unit is 
located within the thickener building. The average feed rate is 30 gpm. The solids being fed have an 
average concentration of one to two percent solids dry weight. The thickened solids are approximately 
five to six percent dry weight. The filtrate solids have a concentration of approximately 0.05 percent and 
are returned to the DAFT. 

 
The biosolids loading facility uses a counter balanced swing arm for top loading of the sludge tanks. The 
two sludge loading pumps each have a capacity of 600 gpm. Liquid Biosolids can be land applied to 
approved agricultural fields or hauled to the Tri-City WPCP for processing using the back-up centrifuge.  
When solids are dewatered, the cake is then hauled to Sherman County for application on agricultural 
fields.  In the future a dewatering facility or other secondary processing of liquid biosolids may be 
considered.  Once an option is selected, changes will be reflected in a revised BSMP.   

2.2.3 Septage Processing 

The Kellogg Creek WRRF is not equipped to handle septage. 

2.2.4 Pre-Treatment Program 

The Kellogg Creek WRRF receives 2.7 percent of its flow from industrial dischargers. Kellogg Creek WRRF 
does not receive any significant industrial organic load. CCSD #1 has an industrial pre-treatment program 
to address these flows.  Federal and state industrial pretreatment requirements (e.g. industrial user 
permitting and pollutant monitoring) help to ensure that the quality of biosolids that are land applied 
meet federal and state biosolids regulations.  

 
 

  



 

Water Environment Services – Biosolids Management Plan  
Page | 14 

 
Figure 3  Kellogg Creek WRRF Site Plan 

 
 

  



 

Water Environment Services – Biosolids Management Plan  
Page | 15 

2.3 Hoodland STP 

2.3.1 Liquid Processing 

The Hoodland STP is a rotating biological contactor (RBC) process treatment plant located at 24596 E. 
Bright Avenue, Welches, OR in Clackamas County. Treated effluent is discharged year round to the Sandy 
River at RM 41. The designed peak flow capacity is 0.9 MGD. Actual flows during the 2014 dry season 
averaged 0.28 MGD and during the wet season averaged 0.62 MGD.  The plant only treats domestic 
wastewater with no industrial or septage added. The plant was constructed in 1981-1982 and became 
fully operational in June 1982. A process flow diagram of the Hoodland STP is provided in Figure 4. 

 
As flow enters the plant, it is processed by a step screen system to remove rags and other debris. The grit 
settles out as the flow passes through the aerated grit chamber. It then leaves the headworks building 
and goes directly to the primary clarifiers where settleable solids and scum are removed. The primary 
effluent then typically flows by gravity into both of two RBC trains consisting of three contactors apiece. 
The flow leaves the RBCs and enters the secondary clarifiers where solids settle out. The secondary 
effluent is disinfected with a 0.9 percent chlorine bleach solution right before it travels through a Parshall 
flume and enters the chlorine contact chamber. From there, the effluent is de-chlorinated and flows by 
gravity to the outfall diffuser system embedded in the Sandy River. 

2.3.2 Solids Processing 

The method of sludge treatment utilized at the Hoodland STP is aerobic digestion. Settled solids from the 
secondary clarifiers are returned by the secondary sludge pumps to the primary inlet channel, from 
which they flow to the primary clarifiers with the incoming plant flow. Secondary and primary solids are 
settled together in the primary clarifiers and then pumped to the aerobic digesters. Aerobic digestion is 
comprised of two stages and capable of either parallel or series operation. Total digester volume is about 
130,000 gallons (17,343 cubic feet), with two adjoining rectangular concrete basins, each 17.6 feet wide 
by 43.5 feet long by 13 feet deep. Digester Number 1 has a volume of 68,816 gallons (9,200 cubic feet). 
Digester Number 2 has a smaller volume of 60,910 gallons (8,143 cubic feet), since a decant basin is built 
into the south end of the tank. Hydraulic detention time is 24 days at 0.90 MGD, which provides a solids 
loading rate of 0.07 pounds volatile solids per cubic foot of digester per day. Air is provided both for 
mixing at the maximum rate of 44 standard cubic feet per minute (scfm) per 1,000 cubic feet and to 
satisfy volatile solids demand (1 pound oxygen transferred per pound of volatile solids added). Digester 
supernatant is collected by floating draw off devices in each basin and returned to the headworks 
aerated grit chamber through a separate digester transfer pump. After testing, digested biosolids are 
pumped out through a standpipe for truck loading to be land applied. Typically 72,000 gallons are hauled 
every three to five weeks. 
 
In the future, alternatives to the current solids processing may be considered to increase the efficiency 
of the program.  Any changes made will be reflected in a revised BSMP.   

2.3.3 Septage Processing 

The Hoodland STP is not equipped to handle septage. 

2.3.4 Pre-Treatment Program 

The Hoodland STP is not required to implement an industrial pretreatment program. 



 

Water Environment Services – Biosolids Management Plan  
Page | 16 

 
 
 
 

 
 

 
 
 

Figure 4  Hoodland STP Process Flow Diagram 



 

Water Environment Services – Biosolids Management Plan  
Page | 17 

2.4 Boring STP 
 

2.4.1 Liquid Processing 
 

WES operates the Boring STP, located at 13305 SE Richey Road, Boring, OR in Clackamas County, which 
consists of two aerated lagoons in series with approximately 160,800 gallons of capacity each, two slow-rate, 
1,600 square-foot sand filters, a chlorine disinfection system with a detention time of approximately 60 
minutes, and a de-chlorination system. A collection system of approximately 4,800 feet gravity feeds into the 
plant. . The Boring STP was built in the spring and summer months of 1984 to serve the local business and 
residents of small lots in the central Boring area. Treated effluent is discharged year round as needed (not 
continuously) into the North Fork Deep Creek at river mile 3.0. Under normal operations, discharge occurs 
every 5 of 7 days.  The design flow is 0.02 MGD (at the time of design, drawings did not make a distinction 
between dry weather and wet weather flows). Actual flows are show in table 1 below.  The origin of 
wastewater processed is entirely domestic, and no septage or industrial flow is handled at the Boring plant.   
 

Table 1 Boring STP Flows 

Average Dry Season Flow 

 2010 2011 2012 2013 2014 2015 

Average Annual 0.0242 0.0194 0.0261 0.0157 0.0200 0.0209 

Average Dry Weather 0.0139 0.0111 0.0150 0.0110 0.0102 0.0076 

Average Wet Weather 0.0347 0.0279 0.0374 0.0204 0.0301 0.0344 

 

2.4.2 Solids Processing 
 

Waste sludge has been pumped from the lagoons five times since the plant first opened. Approximately 
72,000 gallons of “settled” sludge, averaging one percent total solids is removed once every 5-6 years.  This 
sludge is hauled to another facility for further processing.  The sand from the sand filter is removed once 
every 4-5 years.  It is analyzed and used as clean fill when analysis supports that use otherwise it is landfilled.   

2.4.3 Septage Processing 
 

The Boring STP is not equipped to handle septage. 

2.4.4 Pre-Treatment Program 
 

The Boring STP is not required to implement an industrial pretreatment program. 

Section 3: Biosolids Treatment Processes 

WES currently operates a Class B biosolids beneficial use program via agricultural land application. In 
accordance with 40 CFR Part 503 and OAR 340-050 pathogen reduction and vector attraction reduction for 
biosolids must be met prior to land application. Pathogen reduction must be met before or at the same time 
that vector attraction reduction is achieved. 

 
WES must notify DEQ in writing and get approval prior to any process change that would utilize pathogen 
reduction or vector attraction reduction alternatives other than their primary reduction alternatives 



 

Water Environment Services – Biosolids Management Plan  
Page | 18 

contained in this BSMP. WES must also certify the alternatives used are EPA approved and that sampling and 
monitoring conforms to the 40 CFR 503 and OAR 340-050 regulations. This section describes the processes 
implemented by WES to achieve Class B biosolids criteria. 

3.1 Class B Biosolids 

WES must comply with 40 CFR 503.32(b)(2), (b)(3), or (b)(4) to meet pathogen reduction requirements for 
Class B biosolids production and land application. Additionally, vector attraction reduction requirements must 
be met under 40 CFR 503.33(b)(1) through (b)(10) to qualify for land application of Class B biosolids. 

3.2 Class B Pathogen Reduction and Vector Attraction Reduction 

3.2.1 Pathogen Reduction 

The Kellogg Creek and Hoodland Plants assure pathogen reduction requirements for Class B biosolids by 
monitoring fecal coliform bacteria in accordance with 40 CFR Part 503.32(b)(2), Alternative 1. This method 
requires that the geometric mean of fecal coliform density in seven samples of treated biosolids be less than 
2,000,000 Colony Forming Units (CFU) or Most Probable Number (MPN) per gram of treated solids (dry 